C CHOLAR
OMMONS University of South Florida

S Scholar Commons
Graduate Theses and Dissertations Graduate School
September 2015

Environmental Sustainability of Wastewater
Treatment Plants Integrated with Resource
Recovery: The Impact of Context and Scale

Pablo K. Cornejo
University of South Florida, pablokee@gmail.com

Follow this and additional works at: http://scholarcommons.usf.edu/etd

b Part of the Environmental Engineering Commons, Sustainability Commons, and the Water

Resource Management Commons

Scholar Commons Citation

Cornejo, Pablo K., "Environmental Sustainability of Wastewater Treatment Plants Integrated with Resource Recovery: The Impact of
Context and Scale” (2015). Graduate Theses and Dissertations.
[...]
*  What input data and emission sources should be considered for these systems?

*  What are the main environmental impact categories associated with these systems?

*  What should be included in an LCA framework that can assure consistency, and

robustness?

3 Portions (Section 5.5.1) of this chapter are adapted from Journal of Water Reuse and Desalination volume 04,
issue number 4, pages 238-252, with permission from the copyright holders, IWA Publishing.

132



*  What methods should be used to assess the offset potential of resource recovery?

*  What are the major impacting factors of these systems?

* Are certain methods more appropriate to use in certain contexts (developing versus
developed world)?

The scale assessment (Chapter 3) investigated the impact of scale on the environmental
sustainability of resource recovery systems integrated with wastewater treatment at a household,
community, and city scale in a Florida, U.S. context to answer the following research questions:

* How does scale impact technology selection and resource recovery solutions in a
developed world settings?

* How does scale impact the environmental sustainability of resource recovery for major
impact categories selected (e.g., carbon footprint, embodied energy, and eutrophication
potential)?

o How does scale lead to embodied energy differences between direct and indirect
energy (or construction and operation phase)?

o How does scale lead to carbon footprint differences between direct and indirect
emissions (or construction and operation phase)?

o How does scale impact eutrophication differences between direct and indirect
sources of eutrophication potential?

* How do resource recovery strategies mitigate the impact wastewater treatment
management at different scales?

The context assessment (Chapter 4) evaluated the impact of context on the environmental
sustainability of WWTPs integrated with resource recovery systems for community scale

systems in Bolivia and United States to answer the following research questions:

133



* How does context impact technology selection and resource recovery in developed and
developing world settings?

* How does context impact the environmental sustainability of resource recovery for major
impact categories selected (e.g., carbon footprint, embodied energy, and eutrophication
potential)?

o How does context lead to embodied energy differences between direct and
indirect energy (or construction and operation phase)?

o How does context lead to carbon footprint differences between direct and indirect
emissions?

o How does context impact eutrophication between direct and indirect sources of
eutrophication potential?

* How does context impact the environmental sustainability of resource recovery?

*  What knowledge can be transferred to improve sustainability of systems in both settings?

5.2 Framework Development Summary

To develop a comprehensive framework for this research, Chapter 2 reviews existing
literature and models on the environmental sustainability of WWTPs integrated with resource
recovery. Research gaps, trends, and limitations were identified to develop a robust framework
that can evaluate the global and local impacts of context and scale on wastewater management
solutions and resource recovery strategies. System boundaries, phases considered, input data
required, key environmental impact categories, and varying methodologies appropriate for
different contexts were explored.

A review of previous literature determined that comparisons of life cycle impact results

from different studies were difficult due to variations in system boundaries, phases considered,

134



parameters considered (e.g., materials, electricity, electricity mix, greenhouse gas emissions
(GHGS), chemicals), methodologies used and the presentation of results. The wastewater-energy
sustainability tool (WWEST) (Stokes and Horvath, 2010, 2011a) was identified as one of the
most sophisticated tools with a comprehensive system boundary for life cycle analysis of
wastewater treatment systems. Consequently, WWEST played a central role in aiding the
selection of parameters considered, input data collected and the development of a comprehensive
framework. Drawing from the various environmental sustainability tools reviewed the following
life stages, phases, and parameters were included in the framework:

* Life stages: Construction and operation and maintenance (O&M). Decommission
excluded due to a low contribution of less than 1% of the environmental impact
(Friedrich, 2002)

* Phases considered: Collection, treatment and distribution

* Parameters considered: Material production and delivery, equipment operation, energy
production, sludge disposal and direct emissions (CO,, CHa, N,O), total nitrogen and
total phosphorus discharged to the environment

* Resource recovery offsets considered: Energy offsets as natural gas avoided associated
with energy recovery, fertilizer offsets associated with nutrient recycling from biosolids
Whereas the WWEST framework contained the most comprehensive set of life stages

phases and parameters, certain items were not included in this system boundary. For example,
the WWEST framework does not include the mitigation potential of water and nutrients from
reclaimed water. Consequently, enhancements were made to the WWEST framework to include

a water reuse module to capture water and nutrient offsets associated with water reuse including:

135



* Water reuse as a co-product to replace water with varying end-uses (e.g., water reuse to
replace river water for irrigation, water reuse to replace potable water for irrigation).

* Nutrient benefit of reclaimed water used for irrigation for varying end-uses (e.g., nutrient
benefit of replacing river water irrigation with reclaimed water, nutrient benefit of
replacing synthetic fertilizers through water reuse).

A process-based life cycle assessment (LCA) approach was used for analysis in the
current research. Process-based LCA was selected because of its flexibility and applicability to
different settings (developing and developed world). Additionally, process-based LCA allows
for the analysis of specific unit processes and the separation of results by unit processes.
International Organization of Standardization (ISO) 14040 guidelines were followed for analysis
(ISO, 2006) by defining the scope and goal of the research, conducting a life cycle inventory
analysis, conducting a life cycle assessment, and interpreting results. A functional unit of 1
cubic meter of treated wastewater over a 20-year life cycle was selected. Life cycle inventories
were collected through site visits to facilities and interactions with engineering practitioners.
The life cycle assessment was conducted to evaluate the environmental impact of WWTPs with
integrated resource recovery in Bolivia and the United States through case studies using SimaPro
7.2 and SimaPro 8, PhD version. Subsequently, sensitivity and uncertainty analyses were
conducted, because uncertainty can emerge due to variations in input parameter ranges (e.g.,
seasonal variations in nutrient discharges, seasonal fluctuations in electricity usage).

Embodied energy, carbon footprint, and eutrophication potential were identified as key
environmental impact categories used to assess environmental sustainability of WWTPs
integrated with resource recovery. Consequently, these categories were selected to evaluate

global impacts (e.g., embodied energy, carbon footprint) and local impacts (e.g., eutrophication

136



potential) of the water-energy-carbon-nutrient nexus as it applies to wastewater management
solutions and resource recovery strategies. To identify critical mitigation areas and enable
accurate comparisons, impact categories were separated by direct and indirect emission sources.
Embodied energy represents the life cycle energy consumption including direct energy (e.g.,
electricity production) and indirect energy (e.g., production of materials, chemicals). Carbon
footprint represents the life cycle greenhouse gas emissions including direct (Scope 1) emissions
(e.g., direct CO,, CH4, and N,0), indirect (Scope 2) emissions (e.g., electricity production), and
other indirect (Scope 3) emissions (e.g., production of materials and chemicals). Lastly,
eutrophication potential represents nutrient pollution over the life cycle including direct sources
(e.g., nutrients discharged directly to the environment) and indirect sources (e.g., NOy emissions
from electricity, material, and chemical production). Contributions from collection, treatment,
distribution and resource recovery offset potentials were investigated over construction and
operation and maintenance phases. Through a thorough review of previous literature and
models, this chapter developed a comprehensive life cycle framework to evaluate scale and
context’s influence on the environmental sustainability of WWTPs integrating resource recovery.
5.3 Scale Assessment Summary

Using the framework developed in Chapter 2, scale’s influence on the environmental
sustainability of WWTPs integrating resource recovery was evaluated in Chapter 3. Systems
designed for treatment and reuse were evaluated at the household, community, and city scale in
Tampa, FL, a coastal city facing urbanization and population growth. The systems selected were
mechanized technologies appropriate and applicable to an urban developed world setting. These
systems were designed to meet stringent water quality standards in a densely populated urban

U.S. city facing effective nutrient management needs and vulnerability to climate change.

137



The three systems analyzed include: (1) Household (250 gpd) septic tank followed by an
aerobic treatment unit (ATU) serving 1 home (2-3 people) with subsurface landscape drip
irrigation reuse, (2) Community (0.3 mgd) advanced water reclamation facility with
nitrification/denitrification using headworks (grit removal, bar screens, odor scrubbing),
equalization tanks, aeration tanks, denitrification tanks, re-aeration, clarifiers, denitrification
filters, clearwell, chlorination and UV disinfection, aerobic digestion serving approximately
1,500 population equivalents (p.e.) with golf course irrigation reuse and some surface water
discharge (3) a city scale (10.3 mgd) advanced water reclamation facility with headworks (grit
removal, bar screens), activated sludge (biological secondary treatment including aeration and
return activated sludge), secondary clarification, filtration, chlorination, anaerobic digestion for
energy recovery serving approximately 100,000 p.e. with residential landscape irrigation reuse
and some deep well injection to prevent salt water intrusion.

This research found that global impacts (e.g., embodied energy and carbon footprint)
adhere to economies of scale, where larger systems have lower impacts despite fluctuations in
relative contributions from varying parameters. Water reuse distribution has a lower impact than
treatment compared to other regions (e.g., California) due to differences in topographical
conditions. In this study, Florida’s flat topography appears to favor centralization of wastewater
management (around 10 mgd) over smaller decentralized and semi-centralized systems,
particularly when energy-efficient variable frequency drive pumps are used for water reuse
distribution at the city scale. Beyond Florida, other regions worldwide characterized by flat
topographies may favor centralization at 10 mgd as a viable wastewater management solution.

Household systems had the largest impact in embodied energy, carbon footprint and

eutrophication potential, where electricity usage for treatment and distribution, methane

138



emissions from the septic tank, and higher levels of nutrient discharged to the environment were
key contributors to the environmental impact categories evaluated. Consequently, the life cycle
impacts of less energy-intensive passive nutrient reduction techniques with gravity trenches
designed to maximize water and nutrient reuse potential merit further investigation.

At the community scale, high energy usage during treatment led to a higher embodied
energy and carbon footprint for treatment, but a lower eutrophication potential due to more
advanced nutrient removal. This highlights a key trade-off between global (e.g., embodied
energy and carbon footprint) and local impacts (e.g., eutrophication potential), where advanced
treatment for nutrient removal effectively reduces nutrient pollution at the expense of higher
energy usage and greenhouse gas emissions. Additionally, higher electricity usage leads to a
higher relative contribution of indirect sources of eutrophication (e.g., NOx emissions from
electricity), compared to direct sources of eutrophication (e.g., nutrients discharged to the
environment). This research suggests that mitigation of global impacts could be achieved by
matching treatment level to end-use application by accommodating for seasonal fluctuations.
For example, high levels of nitrogen removal may only be needed when discharging to surface
water bodies during the rainy season, whereas less stringent nitrogen regulations could be put in
place when reclaiming water for beneficial irrigation during the dry season.

The city scale achieved the lowest carbon footprint and embodied energy due to
economies of scale. This occurs despite the increase in relative contribution from piping
infrastructure, chemicals, and direct N,O emissions from biosolids. A dominant factor in
reducing the embodied energy and carbon footprint at the city scale is the decrease in electricity
consumption per cubic meter compared to decentralized (household) and semi-centralized

(community) scale alternatives. On the other hand, the city scale has a larger eutrophication

139



potential than the community scale because nitrogen removal is lower and there is an increased
contribution in nitrogen discharged to soil through both biosolids and reclaimed water at the city
scale. Compared to nitrogen discharges, phosphorus discharges contribute less to eutrophication
potential at all scales; however, this may be due to assumptions embedded in the eutrophication
fate and transport model, where, both nitrogen and phosphorus are limiting.

Scale of implementation and technologies implemented also impact the preferred
combination of resource recovery strategies and the associated mitigation potential. Whereas the
city scale benefits from integrated resource recovery (e.g., combined water reuse, energy
recovery, and nutrient recycling), only water reuse and nutrient recycling are applicable at the
household and community scale. Water reuse had the highest mitigation potential of both global
and local impact categories at all scales, where potable water offsets are highest at the household
level since all of the water is reclaimed at this scale. Nutrient recycling has the lowest mitigation
potential for all impact categories, yet fertilizer offsets increase with scale due to a higher
production of nutrient-rich biosolids replacing fertilizers at larger scales. The city scale achieves
the greatest energy offsets, where the integration of all three forms of resource recovery leads to
a 49% offset of embodied energy. This is approximately equal to the embodied energy of
treatment and greater than the energy needed for water reuse, highlighting the benefits of
integrating water reuse, energy recovery, and nutrient recycling. These findings highlight that
there may be benefits hybrid systems, where water is reclaimed at the community scale and
biosolids are treated at a centralized facility. This would lead to the beneficial increase of
potable water offsets from semi-centralized community scale water reuse, while increasing
fertilizer offsets from biosolids and energy offsets from energy recovery at the larger centralized

city scale.

140



5.4 Context Assessment Summary

In Chapter 4, two community scale systems were investigated in rural Bolivia and then